

# Confirmation for TFI Report

## 500217-03, 500180-06, 500181-06

<b>Test order</b>	Emission testing according EN 16516
<b>Customer</b>	Gerflor DLW GmbH Ludwig-Kaufmann-Str. 13 27753 Delmenhorst GERMANY
<b>Tested products</b>	Compact linoleum 2,0mm / 2,5mm / 3,2mm Marmorette 2,5 mm Acoustic linoleum 4 mm Marmorette Acoustic Acousticplus linoleum 4 mm Marmorette Acousticplus

According to EN 16516, the following emissions were measured for the linoleum floors in the DLW collection:

### Results

Product name	TVOC (Toluene equivalent) <sup>1</sup>	Report
Compact linoleum 2,0mm / 2,5mm / 3,2mm Marmorette 2,5 mm	10 µg/m <sup>3</sup>	500217-03
Acoustic linoleum 4 mm Marmorette Acoustic	< 2 µg/m <sup>3</sup>	500180-06
Acousticplus linoleum 4 mm Marmorette Acousticplus	5 µg/m <sup>3</sup>	500181-06

<sup>1</sup> Result after 28 days (all Components > 5 µg/m<sup>3</sup> according to EN 16516:2017)  
< below determination threshold

**Aachen, 26.05.2020**

Dr. Bayram Aslan  
head of testing laboratory

Sezer Yildiz, M.Sc.  
head of dept. measurement and chemical analysis



The present document is provided with an advanced electronic signature.